Infrastructure Capacity Constraints

Onondaga County Department of
Water Environment Protection

June 12,2013

&
&
I
Joanne M. Mahoney Save the Rain
County Executive

Tom Rhoads, P.E.
Commissioner



ONONDAGA COUNTY DEPARTMENT OF
WATER ENVIRONMENT PROTECTION

VISION

To be a respected leader in wastewater treatment, storm water
management, and the protection of our environment using state-
of-the-art, innovative technologies and sound scientific principles
as our guide.

MISSION

To protect and improve the water environment of Onondaga
County in a cost-effective manner ensuring the health and
sustainability of our community and economy.

CORE VALUES

Excellence
Teamwork
Honesty
Innovation

Cost-E ffectiveness
[...]
‘sBuipeo| sqoOg 1uajeainba ay) uo paseq Ajoedes Buiuiewsal sjenjeas o] padojaasp useq sey gog 0l aogd
Jo ones e nsal B Sy 50049 Uo paseq si jJuswjieal; ubisap ‘Jersmoy ‘saog ueyl Apuanbaly alow pazAjeue pue ywiad Aq paanbal s Bulojuow qogD '

% 0L %8°LG %962 %2 Y £96'¢ 159'S (Aepysq)) SS1

%G €0l %806 %G'€- %26 89t~ XA %L. Q09/a092 - (Aep/sql) sgodg

%SG %E LS %9 v %L 8¥ A1 84 BEY [{d9DW) moj4 Aleq sbelary

S1B9d JBBA-E abelany Jlead JesA-¢ abelany Jlead JesA-¢ abelaAy siojouieIE Aipeder BuuIEwsy
Aoede) pazinn uBisaq J0 U818 Uo paseg Buipeo uo paseg

00S (Rep/sq) sSL 1£6'8 eve'L (Aepysql) ss1

000'S (Aepysql) saog 898'g 912 %L/ A09/a0gD - (Aep/sql) sao4q

¥N (Aep/sql) saogo 962'9 680°G (Aep/sq)) 09D

ZZ0 (aoW) mo4 Ajreq abeisany LY G6'C (@oW) mol4 Aireq sbelaay

Juoede) paniessy U] s Inl4 euelby wol4 oedw| aining Jlead JeaA-¢ abelaAy (2102-010g) sbuipeoT juanyuj

02z 8¢ {7 g8l (1/6w) sS1

8Le e 1 061 Al/bw) Sa0g usleAinbl pajenoen

gsl Gl Sl Gel (I/6w) 5a08o

G6'C se'e P X4 (@9o) mol4 Ajreq abesaay

abesony zZ10e 1102 0102 eleq [euonesad) dLMM MSE

00t'cl (Aepysql) ssL

00¥'€L (Repysa)) sgog

06 (@oW) mol4 Ajreq sbeaay

Ajoede) l9)aweled ubisag

(Z1L0Z - 0L02) uonenjeag Ayoeden bulureway - 41MM Sijou)] BIBUSS-djIASUIMPEY



(wnuwuiw

enuapisal) |/Bw 65| - d1AMM Uouamalg Woll gog | L0Z PUB ‘(Wnwiuiu) uoRenuasuod SS1 010z S2zijin "SiSAjeue asSed 1SIOM B S E:E_c__\ﬁa _mm%.m.” 3
‘(eaue 201AJ9S PY UISES) WO UORNQUIUOD [BljuSpisal jo aAnejuasaldal) |/Bw L8l - sgOg abelaae s,dDdM Uuouamalg sazijin 5

‘ue|d Juswabeuey moj4 4oy 13661 ) - uBisaq Jo 9%G6 Uo paseg

"SUONERUSOUCD SS1 PUEB SJOY ZL0Z Pue ‘MOl L1OZ S8Z11iN

S¥0'L 202} asn oL e (I/bw) ss1

060'C e’z dow s'03e (I/Bw) ss1

80.'8 65001 asw z1'oe (/6w) ssi

0 99 asw 0’1 e (i/bw) sqog

0 zel aon §0 e (/bw) saog

0 875 Ao z1'0 1e (i/bw) saog

‘UIN JBSA-E abelany Jojoweled

(uondo faz18M/uniSES)) SMO| jeLjsnpul pasodold pue saioeden Buluiewsy 0] Juswaoueyus pajoalold U0 paseg SUojejuaduoy) pajosfold

%8 L¥ %L, 6€ %2 TS %E'09 GLL'8 #90°01 (kepysql) SSL

%C LLL %196 %C LL- %6°€ ovir'e- 6Y¥S <(Aeprsal) saog

%L'LS % G %ETY %9'GY fora 0S¥ L{AON) moid Aieqg abesaay

Ul JERA-C abelany ‘Ul JERA-E abeloAy  UIN JESA-E abesany Jo|eweled
KRyoeden pazin ubisaq Jo Jusoiad uo paseg Buipeo uo paseg

(peOY [9Z]8M 0] PalBAIg UDISES J) JLMM OO 8y} Je Aoedes Bulurewsy o) Juswaoueyus pajosioid

656 950'L (Rep/sql) SSL

£v0‘L 811 J(Aepysql) saog

o UIN 1B9A-E abelany Jalpweled

dsn 980 (z1oz ybnoayy 01L02) Moy Ajiep sbessay

dIMM OO 03 BulpeoT Ul UoRINPaY [eUSIOd - UORAD JLMM PEOY [8Z}8M - Sd PY UPSED

0€6 080'L aow o't e (i/bw) ssi

098'L ooL'z aow s01e (/b6w) ssi

0S.'L 000'6 doOW ZL°0 e (/bw) sS1

0 0 aow oL e (/6w) saog

0 0 asw so e (i/bw) saog

0 0 aon z10 e (i/6w) saog

ead JesA-¢ abelany leleweled

SMOJo [BLSNPU| pasodoid pue safjioeden Buluiewsy uo paseq SUoNRNUSIU0Y) pajoslold

uonenjeAs Jasy) jeuysnpuj pasodold

(ZLOZ - 0L02) uonenjeag Aoeden Bululeway - 41 MM P1eY210 YO



‘ueld uswabeue mo|4 1o} 1abbu) - ubisaq Jo 9,66 UO paseg "

'SUONEUSOUDD SS| PUB GJOE Z1L0Z PUB ‘MOY LLOZ S9ZIINN

'6a04d |enuue juajeainba ay} aje|nojed 0} abelane GQOFD [BENUUE [BNPIAIPUI B}

0} paiidde uayj si onjel ayi ‘z1.0zZ Ubnoiyl 010z wolj pajoa|od elep Bulyslew,Buipuodsalio? |je jo abelaAe ayy U0 paseq s %+9 Jo oel Og/d0gD syl 5
sBuipeo] gaog usjeAinba ayy uo paseq Ayoeded Buuiewsal ajen|eAs o) pado@asp usaq sey gog 91 aogd

1o okl e ‘)nsal e sy "'6QOg Uo paseq si juswieal; ubisap ‘Janamoy ‘gaog uey; Ajjusnbaly alow pazAjeue pue juad Aq pasinbai si Buuojuow $Qog0,

%Z'S8 %089 %8¥l %0'2¢ 865°L ¥5¥'C (Rep/sar) ss1

%S LT %L €6 %G'L2- %<9 125°C- 6.5 %¥9 A0g/aodgo - (Aep/sal) saog

%910} %S 06 %9'L- %56 L0 290 {AOW) mol Areq sbeisny

Jledd JesA-¢ abelany Sledd JBaA-€ sbelany esd Jesa-¢ abelany T T ——"
Aoeden pazin ubisa( Jo Juadlad uo paseq Buipeo uo paseg

20Z'6 9ve’L (Repysq)) ss1

122711 1298 %¥9 A09/a09? - (Aep/sq|) sgog

S05°2 81S's (Aepysa)) saogo

8Z'9 95'G (@9W) mo4 Ajieq abelany

JEdd JeaA-¢  Sbelsny (Z102-0102) sbuipeoTjuanyu]

6S1 9/l s 8L (1/6w) sS1

981 vZe 9l 0Ll Al/Bw) sa0g wsjeainb3 psienoled

6Ll eyl GoL 60L (I/bw) 5gogo

9G°g 68V 829 05’ (@o) mol4 Ajeq abelary

abelany Z10¢ 1102 0102 ejeq [euoneladO d1MM ST1aiN

00801 (Aep/sq)) sS1

00Z'6 (Repysql) saog

S9 (o) moi4 Ajeq abessry

Ajloeden J8)aweled ubisag

(2L0Z - 0102) uonenjeaz Ayoeden Bujurewsy - 4.1MM dUOISIWIT OOIGMOPEIN



“

%l'L9 %665
%0°G6 %LvL
%079. %lLLL
Sledd JesA-¢ obelany

Ayoede) pazinn

‘ue|d uswabeue moj4 10} Jabbu ] - ubisaq 1o 9,66 Uo paseg .
‘uonesuaduod GgOYg Z1L0Z Pue uoneuaduod SS1 0L0Z ‘Mol L LOZ sazinn 5
"elep ggO4g @|ge|ieAe 0} anp Auessadau Jou oilel d0g/a0gd |

%E"ZE %L 0t 0zZs'L £88'L (Aepysqr) sS1
%0°S %E'GZ 861 £L0'L (Rep/sal) saog
%0 ¥e %682 zL0 /80 [{aon) mol4 Ajleg abeseny
Sl89d JBSA-E abelaAy 2189d JBSA-E abelany

uBisa( 10 Jusdlad Uo paseg

Buipeo uo paseg

slajaweled Ayoede) Buiureway

08L'e 18T (Aeprsqr) sS1

z08's 186'C (Aepysa) saod

€Lz 86°L (@ow) mol4 Ajreq abessny

Jedd JesA-¢  SbeleAy (2102-010¢) SbuipeoT juanpu

0L LG G/l 6.1 (/6w) sS1
18l 1414 651 691 ,(/6w) sgosg
86°L 181 €Le G6'L (@ow) mol4 Ajreq abeiany
obelany ZLo0e 1102 0102 Ejeq |euonelsdp dOdM uoHsmalg
00.'t (Aeprsqr) ss1

000't (Rep/sql) saog

0e (@on) moi4 Ajeq sbeseny

Ajoede) 19)aweled ubiseg

(21L02Z-0102) uonenjeay Ayoeden bulujeway - JOdM uopamalg



(wnuwiuiw [equapisal)

1/Bw 651 - d1LAMM Uocuamalg WoJ saOg LL0Z pue ‘{Wnwiuiw) uonenuasuod §S1 PIBY2IO ¥BO 0L0Z S9ZIiN "SISABUB 9SED ISIOM B SI WNWIUIN JESA-C 5
Py URSES) WO UonNgUIUoD [Bluapisal Jo sAnejussaldal) /6w L8 - sgOg abelane s,d0dM uouamalg pue S5 abeiane 41 MM PIBUDIO ¥eO SazIiNn "

%P9 %€ C9
%Z4°19 %C €S
%1 06 %¥ 6%
‘UIN JBSA-E abelany

Aoeden paziin

“ueld uswabeue moj4 Joj 1966u | - ubisaq Jo %56 uo paseg

%9'ET %8°/E GL9'L 186°C (Repysqr) SSL
%¢E'8E %89 8/2'c 166'E (Repssql) saog
%6 6% %905 6v'E vS€ (aow) moid4 Areq abesany
UIN JERA-E obeloAy Ul JBSA-E abelany Josweled
ubiseq jo Jusalad uo paseg BuipeoT uo paseg

(peoy [9ZJoM O PaLBAIC UBISED Ji) JLMM PEOY [8ZIM 8y} Je Ajoeded Buiurewsy pajosfoid

866 0L0'L (Repysal) SSL
£¥0'L 18L°L (Aeprsql) saog
o UIN JBRA-€ obessay Jajeweled
dow 9820 (Z1L0zZ ybnoiy 01.0z) moy Aiep abeseay

Py 19Z39MM 0} papanI] 4 AyoedeD ur uoRonpay [eRUSIOd - UORAO dLMM PEOY [8ZISM - Sd P UNSED

uonenjeAs uoisiaAlg uonels dwing py unjses) pasodold

(2102 - 0L02) uonenjeag Ayroeded bulureway - 41MM PeOY [9Z39M



%L L9 %6°65
%0°S6 %L VL
%0792 %l LL

‘ue|d Juswabeuely mol4 Joj Jabbu] - ubisa( Jo %G Uo paseqd
"uonEJUIdUOd GJOE ZL0Z PUB UOKBAUSOUOD SS1 OLOZ ‘MOY LLOZ S8ZIIiN ,
"elep §QO4 @IqejieAe 0} snp Alesssoau jou ojes Og/aodo |

S1Bod leaA-¢ abelaAy
Ayoeded paziin

%E'TE %L 0¥ 0zs°L €88'l (Aep/sq)) ssL

%0°S %E ST 861 €1L0°L (Rep/sql) saog

%02 %682 ZL0 180 [{aoOW) mol4 Aeq sbessny

2ledd 1B9A-€ abelaAy 2ledd 1BaA-¢ abelany T r—m
ubisa( Jo Jusdlad uo paseg Buipeo uo paseg

08L‘e 18T (Aepysq) sS1

z08‘c 186'C (Aeprsq)) saog

€L'T 861 (o) mol4 Ajeq abessay

Jedd IBaA-¢  SbelsAy (2102-0102) sbuipeoT juanpuj

0/1L ISL G/ 6.1 (1/6w) ssS1

18l vz 6G1L 691 (/6w) saosg

86°L 81 o S6°L (@o) mol4 Ajreqg sbeisay

abesany Z102 1102 0102 ejeq [euone1ddO dJdM uousmalg

00L'¥ (Aep/sql) SSL

000t (Aep/sal) saod

0e (@oW) mol4 Ajieq abessry

Ajoede) l9jsweled ubiseQ

(2L02-0102) uonenjeay Ayroede) bulureway - JOdM uoramalg



Appendix IV
Case Study: Wetzel Road WWTP Cost of Capacity

The Wetzel Road Wastewater Treatment Plant (WWTP) is the Department’s most recent facility to
undergo a comprehensive facility upgrade having exceeded it useful life. The facility was under a
Judgment on Consent from the NYSDEC (September 1988) requiring the development of new permits
limits which resulted in the need for a facility with increased hydraulic capacity, increased
treatment/removal capabilities, and an oxygen neutral discharge to the Seneca River (2006 upgrade).
The intent of this case study is to provide an historical perspective regarding per unit cost of
treatment capacity for flow, Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS). In
addition, this study places a contemporary value on the per-unit cost of treatment.

In 1973, the initial Wetzel Road WWTP was constructed as an upgrade of the Morgan Road Sewage
Treatment Plant at a cost of $3,079,256. This facility was built to accommodate additional flow and
consolidated from other collection systems. The plant was upgraded from a primary treatment
facility to secondary treatment with effluent disinfection. Primary effluent was treated via trickling
filters, and then pumped to secondary clarifiers with the final effluent disinfected with chlorine gas
prior to discharging into Seneca River. The following table summarizes the unit cost for treatment in
1973 and 2012 dollars:

Ciate né Toassmang | TOtal Facility|  Design | Unit Cost Per Treatment | Unit Cost Per Treatment
Unitof Treatment | Cost(1973) | capacity |  capacity (1973) Capacity (2012}
Flow 3.5 MGD $0.88 per gallon $4.55 per gallon
BOD $ 3,079,256 7,375 Ibs/day $418 per Ib BOD $2,161 per Ib BOD
TSS 8,460 Ibs/day $364 per Ib TSS $1,882 per Ib TSS

! Based on the Bureau of Labar and Statistics CPI Inflation Calculator.

The 2006 upgrade of the Wetzel Road facility cost $25,378,150. This comprehensive facility upgrade
provides advanced secondary treatment of wastewater using a Biological Aerated Filter (BAF) System
and tertiary treatment with Cloth Media Disk Filters (CMDF). Upgrades included mechanical screen
rakes for grit removal in two covered aerated grit chambers, mechanical fine screens, intermediate
pump station, Biological Aerated Filters (BAF), Cloth Media Disk Filters (CMDF), UV disinfection
system, post-aeration tank, Parshall flume, gravity thickeners, primary digester
rehabilitation/conversion, and secondary digester. The following table summarizes the unit cost for
treatment in 2006 and 2012 dollars:

Page 31 of 32



AR | Total Facility ost Per Treatment | Unit Cost Per Treatment
-9-'-,“"“ Treatment | cost (2006) _Capacity (2006) |  capacity (2012
Flow $3.63 per gallon $4.13 per gallon
BOD $25,378,150| 6,560 Ibs/day $3,869 per |b BOD $4,406 per |b BOD
TSS 5,430 lbs/day $4,674 per |b TSS $5,323 per Ib TSS

! Based on the Bureau of Labor and Statistics CPI Inflation Calculator.

Clearly, the unit cost per treatment of BOD and TSS is exceeding the rate of inflation. The
fundamental message to be taken from this case study is that capacity has a price, both in terms of
the original capital investment and future enhancement to capacity that is exceeded.

Page 32 of 32



